GFID100 |




GFID100 Havhiware:

tllustration

Inch ©°

1 raad 3

Part #1 HEX HEAD BOLT M12x165mm QTY. 1
\ \ O

Part #2 HEX HEAD BOLT M12x220mm QTY. 1
- \ \ O

Part #3 CARRIAGE BOLT M10x95mm QTY. 4

Part#4 ~ HEX HEAD BOLT M10x1006mm S QTY. 1

- _
Part #5 HEX HEAD BOLT M1Gx115mm QTyY. 1
MmMm 0 10 20 30 40 50 60 70 80

S0 100 110 120 130 140 150

I|||||||||I|I!|II|i_||i||||f|||l]| |I|I|I

4' 5’

6'




Part #6 HEX HEAD BOLT M8x45mm

"]
Part #7 HEX HEAD BOLT M8x60mm
Part #8 BUTTON HEAD CAP SCREW M6x20mm

(—

Part #9 NYLONTOCK NUT M12

Part#10 NYLON LOCK NUT M10

30 40 50 60 70 80 90

Inch

D100 ‘Hardware lllustration

QTY. 2

QTY. 8

QTY. 1

QTY. 2

QTY. 6

H

100 110 120 13C 140 130




e it e T R T T AT

Part #11

Part#12

- Part#13

. Part#14

. Part#15

NYLON LOCK NUT M8

"
A\ 2

FLAT WASHER M12

FLAT WASHER M10

. FLAT WASHER M8

LOCK WASHER M8

©

MM

Inch

0 10 20 30 40 30

_GFADA00 Hardware |

60 70 80

fidustration

90 100 110

QTY. 4

- QTY. 10

QTY. 12

QTY. 8

120 130 140 150

unhmllmhmlnulnnlnu
| | [ | | | 1|1 i

0 1 2" 3’

il n||||'u|||||||||n||m|nnhm‘uuhnJunhmluulml‘unhn||||||h||llunlnnhmlnu"
l|1!l|||f|||l|l\||l I|I|I||‘I|Ill|l)




Part#

SOCONDAPRON2QOTMOTOT >

N NN RN NN A el ed sl o o o e

-~ GFIDAOO Parts CHANAWANE List

Qty

NNN2 2 00RO SBNON 20N 2 a2 f s 2 N ma s

Description

MAIN FRAME
FRONT LEG

BACK LEG

U BRACKET

SEAT FRAME

BACK FRAME

ADJUSTMENT BRACKET
M12x165mm HEX HEAD BOLT
M12x220mm HEX HEAD BOLT
M10x95mm CARRIAGE BOLT.
M10x100mm HEX HEAD BOLT
M10x115mm HEX HEAD BOLT
M8x45mm HEX HEAD BOLT
M8x60mm HEX HEAD BOLT
M6x20mm BUTTON HEAD CAP SCREW
M12 NYLON LOCK NUT "
M1O-NFEONLOCKNTT

M8 NYLON LOCK NUT

M12 FLAT WASHER

M10 FLAT WASHER

M8 FLAT WASHER

M8 LOCK WASHER

BUSHING, @21x@12.5x10mm
BUSHING, @16x@12.5x8mm
END CAP, 40x20mm

RUBBER BUMPER

T-KNOB LOCK PIN, @12.5x48mm
POP PIN, @12.5x56mm

ROUND END CAP, @75mm
FOAM ROLLER

FOAM ROLLER COVER

ROUND END CAP, @95mm




i | Part#

26
27
28
29
30
31

aty

~GFID100 Parts &Hardware List

Description

SEAT PAD

f BACK REST

TUBE Q16x912x74mm
PAD WRAP '
FOOT PAD
TRANSPORT WHEEL




1A.

1B.

1C.

Be careful to assemble ali components
in the sequence they are presented.

NOTE:
Finger tighten all hardware In this step. DO NOT wrench tighten untilinstructed.

Some components may be pre-assembled. Nyfon fock nuts whi not fully screw onto
bolts, they must be wrench tighten to fully go on.

Attach Front Leg (B) to Main Frame (A) using:
2 - (#3) M10x35mm Carriage Bolt '

2 - (#13) M10 Flat Washer '

2 - (#10) M10 Nylon Lock Nut

Attach Back Leg (C) to Main Frame (A} using:
2 - (#3) M10x95mm Carriage Bolit ‘
2 - (#13) M10 Flat Washer

2 - (#10) M10 Nylon Lock Nut

Attach UjBracket (D) to Main Frame (A) using:
1 - (#5) M10x95mm Hex Head Bolt

2 - (#13) M10 Flat Washer

1 - (#10) M10 Nylon Lock Nut




Above shows Step 1 assembied and completed. _'




2A.

2B,

2C.

2D.

- Be careful to assemble all componentis

in the sequence they are presented.

NOTE:

~ Finger tighten all hardware in this step. DO NOT wrench tighten until instructed.

Some components may be pre-assembled. Nylon lock nuts will not fully screw onto
boits, they must be wrench tighten te fully go on,

Attach Seat and Back Frames (E & F) to Mam Frame (A) us:ng

1 - (#2) M12x220mm Hex Head Bolt
2 - (#12) M12 Flat Washer
1 - (#9) M12 Nylon Lock Nut

2 - (#16) @21x@12.5x10mm Bushing
8 - (#17) 916xD12.5x8min Bushing

Attach Adjustment Bracket (G) to Back Frames (F) usin'g':

1 - (#1) M12x165mm Hex Head Bolt
2 - (#12) M12 Flat Washer -
1 - (#8) M12 Nylon Lock Nut

2 - (#16) 221x212.5x10mm Bushing

Attach Tube (28) to Adeétment'Bracket (G) using:
1 - (#4) M10x100mm Hex Head Bott .

2 - (#13) M10 Flat Washer
1- (#10) M10 Nylon Lock Nut

Attach T-Knob Lock Pin (20) and Pop Pin (21) to Main Frame:(A)




Above shows Step 2 assembled and completed.




3A.

3B.

- 3C.

Be careful to assemble all components
in the sequence they are presented.

NOTE:
Virench tighten ALL hardware at the end of STEP 3B. Some components m'ay be
pre-assembled, Nylon loek nuts will not fully screw ento bolts, they must be wrench

tighten to fully go en.

Attach Seat Pad (26) to Seat Frame (E) using:

4 - (#7) N18x60mm Hex Head Bolt
4 - (#14) M8 Flat Washer
4 - (#15) M8 Lock Washer

Attach Back Rest (27) to Back Framés (F) using:

4 - (#7) M8x60mm Hex Head Bolt
4 - (#14) M8 Flat Washer

4 - (#15) M8 Lock Washer

insert two Foam Rollers (23) and two Round End Caps (25)

onto U-Bracket (D)




Above shows Step 3 assembled and compleled.




GFID100 Exploded View




